BEFORE A PANEL OF INDEPENDENT HEARING COMMISSIONERS IN THE
WAIKATO REGION

I MUA NGA KAIKOMIHANA WHAKAWA MOTUHEKE WAIKATO

UNDER the Resource Management Act 1991 (RMA)
AND
IN THE MATTER of Proposed Variation 3 to the Waikato Proposed

District Plan (PDP)

STATEMENT OF EVIDENCE OF MATHEW TELFER
(Watercare)

Dated 21 June 2023

TOMPKINS WAKE P els

430 Victoria Street

PO Box 258

DX GP 20031

Bridget Parham (bridget.parham@tompkinswake.co.nz) Hamilton 3240
Jill Gregory (jill.gregory@tompkinswake.co.nz) New Zealand

Ph: (07) 8394771
tompkinswake.com



INTRODUCTION

1. My name is Mathew James Telfer. | have 18 years’ experience as a

manager in the water industry.

2. | have a Post Graduate Diploma in Business Administration.
[...]
issues that could impede the flow of the wastewater and stormwater
systems. Routine maintenance is required for reservoirs to ensure they
operate correctly and ensure water quality. Routine maintenance is
required to maintain the operation of the network and extend the life of

the assets.

As described above, the local network for all three waters within
Ngaaruawaahia and Huntly are not designed to have capacity for large
scale growth and development. These activities are currently addressed
at the time of resource consenting any development. Variation 3 removes
this existing control point to assess the network capacity against the
demand any new development will create. This means without this
assessment of new developments proposed to be up to 3 by 3 on a single
title, there is a risk of impacting the current services provided to these
two communities. This includes reduced pressure, wastewater overflows,
increased groundwater flooding. The current resource consenting

process is designed to ensure these risks are mitigated.

The Water treatment plants in Ngaaruawaahia and Huntly follow a 4-log
water treatment process designed to achieve a 4-log reduction in the
concentration of microorganisms present in the water. A 4-log reduction
means that the plant aims to remove or inactivate 99.99% of
microorganisms, including bacteria, viruses, and parasites, from the

water.

The water treatment process at Ngaaruawaahia and Huntly involves
multiple stages to ensure the effective removal of contaminants. Below
is a general overview of the steps involved in the water treatment process

for a 4-log water plant:



(a)

(b)

(c)

(d)

(e)

-11 -

Coagulation and Flocculation: This is the initial stage where
chemicals known as coagulants, such as aluminium sulphate or
ferric chloride, are added to the water. These chemicals help to
destabilize suspended particles and microorganisms, causing

them to clump together and form larger particles called floc.

Sedimentation: After coagulation and flocculation, the water is
allowed to settle in a clarifier. The floc particles, along with other
suspended solids and microorganisms, gradually settle to the
bottom of the basin due to gravity. This process is called

sedimentation or clarification.

Filtration: The clarified water from the clarifiers then undergoes
filtration to remove any remaining suspended particles and
microorganisms. This is typically done using a dual media filter or
a multimedia filter that consists of layers of sand, gravel, and
anthracite coal. The filter bed traps and removes smaller particles

and microorganisms.

Disinfection: Disinfection is a crucial step to kill or inactivate any
remaining microorganisms in the water. Various disinfection
methods can be used, but in the case of a 4-log water plant, a
highly effective disinfectant such as chlorine or chloramines is
commonly employed. The disinfectant is added to the water to
ensure that the desired log reduction is achieved. UV light is used
to effectively eliminate various harmful pathogens, including

bacteria, viruses, and parasites.

pH Adjustment: The pH of the water is adjusted to an appropriate
level to optimize the disinfection process and ensure the water is
not too corrosive or alkaline. Chemicals such as lime or soda ash

may be added to adjust the pH.



42.

-12 -

(f) Additional Treatment is the addition of Fluoridation, but this is not

required to achieve water quality standards.

Once the water has undergone the treatment process, it is typically
stored in a clean and secure reservoir before being distributed to
consumers through a network of pipes. The primary challenge for the
Huntly and Ngaaruawaahia treatment plants is the fluctuating quality of
the raw water supply from the Waikato River. The plants are aging
infrastructure (circa 1960’s) and are due for replacement within the next
10 — 15 years. The capacity produced by the plants can vary greatly
depending on the quality of the raw water. Both plants are achieving 4
log water quality with the recent addition of UV treatment at the
Ngaaruawaahia plant. The two plants are connected and currently the
Huntly plant can supply treated water to the Ngaaruawaahia plant. While
this flow could be reversed this would be a complex change and the

Huntly plant currently provides a greater volume of water.

Relevant resource consents in Huntly and Ngaaruawaahia

Wastewater

43.

44,

The Huntly and Ngaaruawaahia wastewater plants are currently not fully
compliant with their discharge consents which will constrain future
development until this can be addressed. Additional connections to the
wastewater network arising from permitted development under
Variation 3 will increase the nature of these non-compliances until a
temporary solution is found or the plants are replaced. The consents for
both plants expire within the next 10 years which will require the plants
to be replaced to meet the new treatment standards for treatment

effluent discharge.

The Huntly WWTP (RC 119647, expiry 2029) allows a discharge of
11,500m3 per day. Discharge volumes from the Huntly WWTP were
compliant with resource consent limits for 2021-22 compliance period.

Huntly WWTP has achieved the consented discharge quality limits for pH,



45,

46.

47.

48.

-13-

Total Phosphorous (TP), Total Nitrogen (TN), cBOD5, Total Suspended
Solids (TSS) and E-coli for the complete reporting period (Jul21-Jun22).
During this period the plant was non-compliant with the ammoniacal
nitrogen with 5 out of 11 monthly samples exceeding the consented
median limit; and 2 out of 11 monthly samples exceeding the consented

90th percentile limit.

This non-compliance is considered marginal, and planning is now
underway for an interim treatment solution that will relieve non-
compliance until a standalone upgrade solution is arrived at for Huntly
and the future development at Ohinewai. Asset Planning is currently

underway in accordance with the Draft AMP timing.

The Ngaaruawaahia WWTP (RC 119642, expiry 2029) has compliance
issues. The consent allows up to 11,200 cubic metres per day and it
discharges to the Waikato River. The discharge volumes were compliant
in 2021 -22, and the plant has achieved the consented discharge quality
limits for pH, Total Phosphorous (TP), cBOD5, TSS and E-coli for the
complete reporting period (July 2021-June 2022). Non-compliances were
recorded for Ammoniacal Nitrogen and Total Nitrogen for this

compliance period.

A temporary solution will be developed to achieve compliance prior to
the ultimate solution being implemented, being the Northern Metro
WWTP. Operational planning to manage the non-compliances includes
working with a wastewater consultant to improve pond performance,
planned upgrades of aeration to improve ammoniacal nitrogen
management and planned upgrades of headworks and the replacement

of the gravel bed.

In this way, the existing growth is being managed. Long-term growth (up
to 2050) will be accommodated via a new plant. The preferred option is
an upgrade of the Pukete WWTP in Hamilton City Council’s jurisdiction

so that it can treat wastewater from Ngaaruawaahia.



-14 -

Water supply

49, The Huntly and Ngaaruawaahia WTP has a consent expiry of 2045 (RC
136806) and the capacity is 8MLD (i.e. 8000 m3/d). The maximum daily
take exceeds the plant capacity at 11,800m3. A feasibility study is
underway to develop options for an increased take to cater for growth.
The consent has requirements for a Drought Management Plan, peak

demand management and water savings targets.

50. The maps below (Figures 1 and 2) show the infrastructure in

Ngaaruawaahia and Huntly, with the water network shown in blue,

wastewater in red and stormwater in green.

SR a )
Resenvel

2 | N\
Figure 1: Ngaaruawaahia geographic information system (GIS) view



1
.:hk}m}?m‘,-]ﬂ z

-

sz.‘
H

e

(

Lake Hakanoa
Wildlife Refuge

Lake Waahi
Reserve

——

Figure 2: Huntly geographic information system (GIS) view
Pookeno and Tuakau

Water

51. The treated water supplied to the towns of Pookeno and Tuakau is
treated at the Watercare Tuakau Water Treatment plant (Tuakau WTP).
The raw water for the Tuakau WTP is supplied from the Waikato River
and the plant removes impurities and treats the water to ensure its
quality meets the required standards, including chlorination and
fluoridation. The treated water is then stored in reservoirs to maintain a

constant supply.

52. Pipelines are used to distribute the water from the Tuakau WTP to
individual households and businesses within the two towns. Valves are
strategically placed across the network to control the flow and pressure

of water, to maintain sufficient pressure throughout the system. Water



53.

-16 -

hydrants are placed across the network to provide for firefighting

purposes.

Water meters are utilised at individual properties within the towns to
measure water usage for billing purposes and to monitor water
consumption. Additionally, monitoring and control systems are employed
to ensure the network operates efficiently and to detect and address any

issues such as leaks or pressure fluctuations.

Wastewater

54.

55.

56.

The wastewater network within the towns of Pookeno and Tuakau begin
with a network of underground pipes usually made of concrete, PVC
(polyvinyl chloride) or similar durable materials. Private connections carry

the wastewater to the public network.

The wastewater network in Tuakau is also aging infrastructure, some of
which was installed in the 1950s; whereas the Pookeno area is a much
newer development, but both networks were constructed to service the
current capacity with a margin of headroom to accommodate some
future development. This available capacity has/will be quickly utilised by
new developments, but these developments currently require a resource
consent (excluding minor dwellings) to create separate titles. This allows
Council to assess if the current network has sufficient capacity for the
new demand from a development. If there is not capacity the
development is required to upsize the infrastructure to accommodate
their additional flows. Under Variation 3, the existing minor dwelling
could increase to three full dwellings creating a significant impact on the
existing network. Unless mitigated this could result in overflows if the
network does not have sufficient capacity, resulting in a negative impact

to the environment.

The largest pipe in Pookeno is a rising main from the Market Street pump

station which sends the untreated effluent to the Tuakau pump station



57.

58.

-17 -

on Kowhai St which in turn sends the combined flow from both towns to

the Pukekohe Wastewater Treatment Plant ( Pukekohe WWTP).

The wastewater collected through the network is directed to the
Pukekohe WWTP on Parker Road in Tuakau. At the Pukekohe WWTP the
wastewater undergoes a series of treatment processes including
screening, grit removal, sedimentation, biological treatment and
disinfection with UV and wetlands. The Pukekohe WWTP is a Membrane
bioreactor (MBR) technology plant that has emerged as a wastewater
treatment technology of choice over the activated sludge process (ASP),
which has been the conventional wastewater technology over the last
century. The limitation of the plant is the consented capacity and plans
to upgrade the plant to its fully consented capacity. This limitation could
impact the ability to consent future development in the Tuakau/Pookeno

areas.

After treatment, the resulting treated wastewater, known as effluent, is
discharged into the Waikato River. The effluent meets regulatory
standards set within their discharge consents to ensure it does not harm

the environment or public health.

Stormwater

59.

60.

The process described above for Huntly and Ngaaruawaahia applies to

the stormwater network in Pookeno.

The systems to remove sediment/solids from the stormwater are not
currently utilised in either the Pookeno and Tuakau catchments. They do
contain a limited number of detention ponds designed to temporarily
hold excess stormwater during heavy rainfall events, releasing it slowly
to prevent overwhelming downstream areas and reduce the risk of

flooding.



-18 -

Maintenance of 3 waters infrastructure in Pookeno and Tuakau

61.

62.

63.

64.

The Pookeno infrastructure network is significantly newer than Tuakau,
but asset information is incomplete. The focus for Tuakau is the
maintenance and renewal of aging pipe whereas the focus for Pookeno is
on maintenance of the assets to ensure they continue to operate and
extend their useful lifespan. Currently there is limited growth in Tuakau
while Pookeno has expanded significantly over the last 15 years. Pookeno

is the area with the most growth within the Waikato District.

Pokeno and Tuakau are serviced by the Pukekohe WWTP via an
agreement between Council and Watercare (Auckland). Watercare hold
the relevant resource consents and are responsible for compliance with

those consents.

Pookeno and Tuakau are serviced by the Pokeno water treatment plant
(Pokeno WTP) and this water is supplied via an agreement between
Council and Watercare (Auckland), who also hold the relevant resource

consents and are responsible for compliance with those consents.

The maps below (Figures 3 and 4) give an understanding of the network
in the two towns and the information available within the geographic

information system (GIS).



-19-

Figure 4: Tuaka geographic information system (GIS) view



-20 -

CURRENT RISKS AND CHALLENGES IN THE WAIKATO DISTRICT

Risks and issues with three waters infrastructure

65.

66.

67.

While there are no significant existing issues with the three waters
infrastructure in the district, this is due to the existing controls where
resource consents are required for more than one dwelling and minor
unit enabling capacity assessments to be undertaken. Water, wastewater
and stormwater connections are assessed during the resource consent
process to ensure suitable capacity is in place to maintain existing levels
of service and to mitigate the impact on the receiving environments. |
note that minor dwellings have historically not generated additional
demand of any significance. The impact of uncontrolled growth via
increased levels of permitted development would result in reduced water
pressure, increased risk of wastewater overflows and surface flooding

that can impact habitable rooms.

The existing controls within the resource consent process largely mitigate
the risk from growth through assessing the impact on demand created by
the development. As a permitted activity under Variation 3, the ability to
construct three dwellings on a single site without an assessment of the

impact on demand could result in:

(a) A lack of capacity and pressure within the water network;

(b) Increase in the frequency and severity of wastewater overflows;
and
(c) Increase in the frequency and severity of flooding.

This would only occur if houses were built without a corresponding
resource consent application. To address these risks Council proposes to
tighten internal controls during the building consent process to ensure

that these developments are also assessed for pipe capacity.



68.

-21-

The Council is required to maintain levels of three waters service
including water pressure suitable for firefighting purposes, and to not
discharge untreated wastewater to the receiving environment and flood
mitigation. If new development does not include an assessment of the
demand created, it could result in a reduced level of service. Typically,
upgrades are planned to maintain critical levels of service, and new

development is required to meet current levels of service.

Efficiency Measures in Place

69.

70.

There are several measures in place to ensure the levels of service are
achieved and maintained and to account for the operation and renewal
or upgrade of the infrastructure and increased demand due to growth

and development. This includes: